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report not affixed the offical seal of the laboratory to it
Copies ofthe test report without the offical seal of the laboratory are invalid.
The test report is invalid without the signatures of com piler, checker and approver.
The test report is invalid if it is blotted out.
It is forbidden to copy the test report partially without the written approval of the
laboratory.
The conclusion of the consignation test is only valid for the provided sam ple.
The test report has been drafted in C hinese and translated into E nglish (if exist)
for convenience only. In the event of discrepancy, the C hines version shall prevail.
Unless noted otherw ise, the test type is consignation test.
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S-8083S 14. 4V 130Wh

Chinese
Name of Sample BATTERY S-8083S 14.4V 130Wh
English
1118060106
Sample No.
Consignor SWIT Electronics Co.,Ltd.
Manufacturer SWIT Electronics Co.,Ltd.
ST/SG/AC. 10/11/Rev.6 38.3 UNITED NATIONS "Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS"™ Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38. 3
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS" Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38. 3
Appearance Black Plastics cement shell
2018-06-08 2018-06-13 2018-07-16
Test Date

Accepted Date

Test Iltems

Altitude simulation, Thermal test,Vibration, Shock,External short
circuit, Impact, Overcharge, Forced

N

ST/SG/AC. 10/11/Rev. 6 3.3 z
The sample has passed the test items of UNITED IfATIOSK"”ReconiiDend™n* on the

TRANSPORT OF DANGEROUS GOODS™ Manual of Tests aiMAr~~i~VSG/~"~11/Rev. 6

Gonclusio

Comment

Consignor
Address

Rechargeable Lithium Battery. /

210038
Post Code

Compiler:
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Standard requirement or The
No. Name of Test Clause Nunew(tq)er of Standard Test Result Gonclusio Remark
Items
ill
ST/SG/AC. 10/11/Rev. 6 38. 3 T.1 1
R UN Manual of Tests and Criteria :
1 Altitude ST/SG/AC. 10/11/Rev.6 Section 38.3 Test T.1 Sc¢ APPendix 1 Passed /
simulation
ST/SG/AC. 10/11/Rev. 6 38.3 T.2 2
2 UN Manual of Tests and Criteria i
Thermal test  ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.2 c¢ APPENdix 2 /
Passed
ill
ST/SG/AC. 10/11/Rev. 6 38. 3 T.3 3
i} i} UN Manual of Tests and Criteria H
3 Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 ~cc ApPendix 3 /
Passed
ST/SG/AC. 10/11/Rev. 6 38.3 T.4 4
4 UN Manual of Tests and Criteria A ix 4
Shock ST/SG/AC. 10/11/Rev. 6 Section 3. 3 Test T.4 ~¢¢ APPENdix /
Passed
ST/SG/AC. 10/11/Rev_6 38.3 T.5 5
5 UN Manual of Tests and Criteria A i
External short  ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test 7.5 ~cc APPENdix 5 Passed /
circuit
ST/SG/AC 10/11/Rev. 6 38. 3 T.6 6
6 UN Manual of Tests and Criteria A i
Impact ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.5 ~cc APPENdix 6 /
Passed
ST/SG/AC. 1(VI1/Rev. 6 8.3  T.7 7
7 UN Manual of Tests and Criteria See Appendix 7
Overcharge  ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.7 PP /
Passed
ST/SG/AC. 10/11/Rev. 6 38.3 T.8 8
8 B UN Manual of Tests and Criteria See Appendix 8
Forced discharge ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.8 ppendix /
Passed
:20°C-23°C ; /%
- Ambient temperature:20C-23C ;Ambient humidity:/%
Test Environment
Condition
/
Test Item
Subcontracted Test / /
Condition Subcontracted ~ Name Post Code
Laboratory / /

Address Tel
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SRICI1 Testing Centre Test Report— Appendix 1 n0.iii86 16
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1 - - -
No. Name of Test Iters  Altitude simulation
Before After
Sample Status Mass Loss Residual
sample Mass ocv Mass ocv 0CV  Other
No. /9 N /9 N /% /% Event
0L 1orchelly charged  711-00 6.58  711.00  16.57 0. 00 .94 0
002 1orchelly charges  746.55  16.48  746.58  16.47 0. 00 .94 0
0038 1000 mlly charged  746-50  16.52  746.50  16.50 0.00 99.88 0
004 1o helly charged  748- 10 16.50  748.10  16.48 0. 00 99.88 0
005  soorcbolly charged  TAT- 05 16.50  7T47.05 16,49 0.00 .94 0
006  socrotlly charged  746. 97 16.51  746.97  16.50 0. 00 .9 0
007 socre blly charged  713-35 16.58  713.34  16.57 0. 00 99.94 0
008 sy fully charged  T46- 46 16.49  746.45  16.48 0. 00 99.94 0
This space intentionally
left blank
L - v - D - R - - 0 -
Note: L-Leakage V -V enting D-Disassembly R-Rupture F-Fire 0-N o Leakage,No Venting,

N o Disassembly No Rupture & No Fire.
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2
No. Name of Test Items Thermal test
Before After
Sample Status Mass Loss  Residual
Sample Mass ocv Mass ocv OCV  Other
No. ny N /y N /% /% Event
01 oy tnly charged 714 00 16.57  710. 41 16. 46 0.08 9.3 0
002 100 Fally charged  746- 58 16.47 746. 00 16. 34 0. 08 9. 21 0
08 1o Flly charged  746- 50 16.50  745. 93 16. 36 0. 08 .15 o0
004 1o fally charged  748- 10 16.48 747. 52 16.35 0. 08 99.21 0
005  soovc iy charged  747- 05 16.49  746.48 16.35 0.08 .15 0
006  soove fully charged  746- 97 16.50 746 34 16.36 0. 08 .15 0
007 sove fully charged  713- 34 16.57 712. 74 16.46 0. 08 .34 0
008  soove fully charged  746- 45 16.48 745. 85 16.34 0. 08 9.15 0
This space intentionally
U left blank
L- V- D- R- F- 0-

N ote: L-Leakage V -V enting D-Disassem bly R-Rupture F-Fire O-No Leakage,No Venting,

N o Disassembly , No Rupture & No Fire



Sam ple

001

002

003

004

005

006

007

008

N ote:

SRICI Testing Centre Test Report-

Sample Status

1cYe
1CYC Fully charged

1cYe
1CYC Fully charged

1cYeC
1CYC Fully charged

1CYC
1CYC Fully charged

50CYC
50CYC Fully charged

50CYC
50CYC Fully charged

50CYC
50CYC Fully charged

50CYC
50CYC Fully charged

This space intentionally
left blank

L- V- D-

Name of Test Item s

Before
Moass ocv
/9 v
710.41 16.46
746. 00 16. 34
745. 93 16. 36
T47. 52 16. 35
746. 48 16. 35
746. 34 16. 36
712. 74 16.46
745. 85 16.34
R- F-

No Disassembly No Rupture & No Fire.

Vibration

M ass

/9
710.

746.
746.
T47.
746.
746.
713

746.

0-

67

25

20

78

75

60

.04

1

A ppendix

A fter

v

16.44

16. 30

16. 32

16.31

16.31

16. 32

16. 44

16.31

3

M ass Loss

/%

0.00

0. 00

0. 00

0.00

0. 00

0. 00

0. 00

0. 00

L-Leakage V -Vcnting D -Disassembly R-Rupturc F-Fire 0-N o Leakage,No Venting,

0. 1118060106

Residual

ocCcv

/%

99.

99.

9.

99.

99.

88

76

76

. 76

. 76

. 76

88

82

5/11

O ther

Event

0

0



No.

SRIC I Testing

Sample Status

Sample

No.

006

007

008

N ote:

1CYC
1CYC Fully charged

1CYC
1CYC Fully charged

1CYC
1CYC Fully charged

1cYe
1CYC Fully charged

50CYC
50CYC Fully charged

50CYC
50CYC Fully charged

50CYC
50CYC Fully charged

50CYC
50CYC Fully charged

This space intentionaty
left blank

L - A D -

Name of Test ltems

Mass

746.

747.

746.

746.

713.

746.

20

78

75

60

04

1

R -

Centre Test Report-

Before

ocv
N

16.

16.

16.

16.

16.

16.

F -

4.4

32

31

31

32

44

31

0 -

Shock

Mass

/g

746.
T47.
746.
746.
713.

746.

41

37

98

91

78

27

Appendix 4
After
Mass Loss
ocv
/N /%
16.31 o 00
16.30 o 00
16. 30 0. 00
16. 31 o 0o
16.43 T
16. 30 )

L-Leakage V -Venting D-Disassembly R-Rupture F-Fire 0-No Leakage,No Venting,

N o Disassem bly , No Rupture & No Fire.

no .

1118060106

6/11
Residual
ocv Other
/% Event
59 .04 0
59 94 0
58 .94 0
99 94 0
99 .54 0
99 94 0
99 94 0
99 .94 0



- 3)

SRICI Testing Centre Test Report- Appendix 5 no .1118060106
/11
5 I short circui
Sample No. Sample Status Max. External Temperature Other Event
1CYC
! 1CYC Fully charged 8.3 0
1CYC
4y 1CYC Fully charged 58'4 0
1CYC
G‘B 1CYC Fully charged 5'4 0
1CYC
4 1CYC Fully charged 58.2 0
50CYC
105 50CYC Fully charged 58.0 0
50CYC
005 50CYC Fully charged 8.1 0
50CYC
Q7 50CYC Fully charged °8.0 0
50CYC
GB 50CYC Fully charged 57.9 0
This space intentionally left
blank
D- R- F- 0-

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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Sample No.

009

010

Oil

012

013

This space intentionally left

D- F-

N ote: D -D isassem bly

Sam ple Status

1CYC 50%
1CYC 50% Capacity

1CYC 50%
1CYC 50% Capacity

1CYC 50%
1CYC 50% Capacity

1CYC 50%
1CYC 50% Capacity

1CYC 50%
1CYC 50% Capacity

blank

0-

F-Fire

M

ax.

Name of Test Item s

IC

106. 8
113. 2

110. 9

105.8

O-No Disassembly & No Fire.

A ppendix 6

Impact

E xternal Tem perature

NO. 1118060106

O ther Event

8/11



- 7

SRICI Testing Centre Test Report- Appendix ! n0.iiis 6 i 6
911
No. ! Name of Test Itens  (vercharge
Sample No. Sample Status Other Event
014 1CY§C:SIIy charged °
015 1CY§C:SIIy charged °
016 1CYéC:SIIy charged °
017 1CYéC:SIIy charged °
018 Socsgcgﬁlly charged °
019 Socsgczﬁlly charged °
020 Socsgcgﬁlly charged °
- 50CYC 0

50CYC Fully charged
This space intentionally left blank

D- F- 0-
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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SRICI Testing Centre Test Report— A ppendix 8 '\D|||8060106
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No. 8 Name of Test Items Forced discharge
Sample No. Sample Status Other Event

022 1cYC lF(I:JYICIy discharged 0
023 1CYC }:EIYICIy discharged 0
024 1CYC }:(ilYICIy discharged 0
025 1CYC lF(iJYICIy discharged

026 1cv¢C lFCuYICIy discharged

027 1CYC lF(LYICIy discharged 0
028 1CYC lF(LYICIy discharged 0
029 1CYC lFCuYICIy discharged 0
030 1CYC lF(EJYICIy discharged

031 1CYC 1F(fJYICIy discharged 0
032 5OCYCSOFCuYICIy discharged 0
033 50CYC50FCuYICIy discharged 0
034 50CYC50FCUYICIy discharged 0
035 50CYC50FCUYICIy discharged 0
036 50CYC50FCuYICIy discharged 0
037 50CYC50FCuYI(iy discharged 0
038 50CYC50FCuYICIy discharged 0
039 SOCYCSOFCqucly discharged 0
040 SOCYCSOFCUYICIy discharged 0
041 SOCYCSOFCuYICIy discharged 0

D- F- 0-

Note: D-Disassembly F-Fire 0-No Disassembly & No Fire.
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